) AVEIN

ABAHTIIMOL

DUMBBELL "/

Bdon yia AAtnpdkia
(Odnyiec Zuvappohdynong | Assembly Instructions)

Odnyieg Assembly
OuvapuoAdynong instructions
oTn o€Aida 2 on page 3

EliiE MdaBe nepioocoTepa
i ':;% yia To’ rack
.._;!__ e OKQVAPOVTAG TO QR

Learn more about the @
rack by

scanning the QR @amila.gr AMILASPORTS

ITEM NO.: 43957 www.amiL3.9r




m ANAAYTIKO AIATPAMMA SYNAPMOAOTHEHE
12

5

AIZTA EEAPTHMATQN ZYNAPMOAOIHXZHX

# | TMX MEPIrPA®OH # | TMX MEPIrPA®OH

1 2 Bdon 8| 20 Bida M8x16

2 1 > WANVAC EVWoNng 9 8 Bida M10x20

3 2 EvwTikd Kaval 10 4 Bida M10x65

4 4 STAPLYUO OATHPWY 11 [ 40 Pobéla 8

5 1 Avw mAdka 12| 24 PobéA 10
6A | 20 Aplotepd ANaoTIXAKI 13| 20 MNa&ipadt acpaleioc M8
6B | 20 A&€10 A\aOTIXAKL 14| 12 MNa&ipadt acpaieioc M10

7 4 TeTpAYWVO KATTAKL




EXPLODED DRAWING

PARTS LIST

# | PCS DESCRIPTION # | PCS DESCRIPTION
1 2 Base 8] 20 Bolt M8x16
2 1 Joint tube 9 8 Bolt M10x20
3 2 Connection channel 10 4 Bolt M10x65
4 4 Dumbbell support 11| 40 Washer 8
5 1 Top plate 12| 24 Washer 10
6A | 20 Left rubber underlay 13| 20 Lock nut M8
6B | 20 Right rubber underlay 141 12 Lock nut M10
7 4 Square end cap




M10*65 X 4PCS

10X24PCS

M8*16 X 20PCS

M8 X 20PCS

AiavepeTar ané tnv EAAIKO ZMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr



